Edger Parts

ist

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 T2161 1/4-20X 1/2 LG SLOTTED TRUSS HEAD 4
2 X-80 90 DEG. CORD CONNECTOR 2
3 T1031 1/4-20 X 3/4 LG HEX HEAD CAPSCREW 4
4 T1030 LOCK WASHER, 1/4" 4
5 12054 1/4" SAE FLAT WASHER 4
6 HBS 211 PLASTIC WATER TANK 1
7 HB 030 HANDLE GRIP 2
8 HB 034L HANDLE, LONG 1
9 019853-BARB BARB ONLY, REM. ANGLE HEAD WATER VALVE 1
10 HBS 212 1/8 X 1/8 NPT 45 DEG STREET ELBOW 2
1 019853-VALVE WATER VALVE ONLY FOR REM. ANGLE HEAD 1
12 AH 030 #10-32 X 5/8 LG FILISTER HEAD 3
13 AH 004 DRIVEN UPPER HOUSING CAP 1
14 2031 ST ELBOW 1/8X90 DEG 1
15 005328 WATER PIPE 10 1/4 INCHES 1
16 11025 3/8-16 X 1-1/4 LG HEX HEAD CAPSCREW 11
17 71022 3/8 MEDIUM LOCKWASHER 13
18 HBS 182 FRONT HANDLE 1
19 HB 029 HANDLE BASE 1
20 72053 FLAT WASHER 3/8 SAE 2
21 12013 3/8-16 X 1" LG HEX HEAD CAPSCREW 2
22 HBS 196 5/16-18 KNOB 1
23 HBS 191 PULLEY, POLY-V 2
24 HBS 180 SPACER 1
25 HB 006 HORIZ HOUSING GEAR BRG 1
26 HBS 177 SPINDLE SHAFT WITH WATER HOLE 1
27 T3040 1/4-20 X 1/4 LG BUTTON HEAD CAPSCREW 4
28 HBS 193 END COVER 1
29 HBS 176 SPINDLE SHELL 1
30 71007 LOCK WASHER 20
31 72130 5/16-18 X 3/4" LG HEX HEAD CAPSCREW 8
32 X-C-27 BEARING, ADV. BORDER, LOWER BOTTOM 1
33 13049 1/4-20 X 1/2" LG SOCKET HEAD CAPSCREW 2
34 HBS 147 BUSHING FOR DRY GUARD 1
35 HBS 202 GUARD BEARING 1
36 HBS 205 RETAINING RING 1
37 HBS 206 CLAMP 1
38 HBS 146 DRY GUARD 7", HOOD ONLY 1
39 LW 078-Edger BRUSH STRIP FOR EDGER 1
40 HB 008 DRIVE SPIDER 1
41 HB 026 FLEXIBLE DISC 2
42 HBS 200 DRIVEN SPIDER WITH WATER HOLE 1
43 13028 3/8 USS FLAT WASHER (WROUGHT) 10
44 SM 091-BUTTON ON/OFF PUSHBUTTON AND BLOCKS 1
45 LW 076 EMERGENCY STOP SWITCH ASSY 1
46 X-81 STRAIGHT CORD CONNECTOR 1

X-89 3/4" LOCKNUT 1
47 SM 113-BOX ENCLOSURE 10X8X6é FOR EDGER 1

16020 CONTACTOR 3HP, 1PH, 230V, 60HZ 1

T6120 OVERLOAD 12-18AMP FOR 2HP 230V, 3HP 230V 1

107-0237 DRIVE SCREW 2
48 HBS 178 FRAME 1
49 11065 LUBRICAP 2
50 000170 GREASE FITTING 1/8" NPT STRAIGHT 2
51 HBS 145A SCREW 2
52 HBS 195 3/8-16 KNOB 1
53 HBS 209 1/4" X 1-3/4" IINC SNAP RING 4
54 72002 HEX HEAD NUT 2
55 12166 1/2-13 X 1" LG HEX HEAD CAPSCREW 4
56 HBS 208 REDUCER WASHER, 3/4"TO 1/2" 1
57 HBS 139E 3HP ELECTRIC MOTOR FOR EDGER 220V 1PH 1
58 202-1360 3/8-16 X 1-3/4 LG TAP BOLT 1
59 11026 3/8-16 HEX NUT, FULL 1
60 HBS 192 7/8" BUSHING 1
61 HBS 186 MOTOR PLATE 1
62 HBS 174 MOTOR ARM 1
63 HBS 217 ADJUSTABLE BRACKET FOR EDGER CASTER BASE 2
64 T1006 5/16-18 X 1" LG HEX HEAD CAPSCREW 8
65 HBS 231 CASTER BASE PLATE 1
66 HBS 221 CASTER FOR EDGER 2
67 12025 5/16-18 HEX NUT 8
68 HBS 184 BELT, POL-V 65.5" 1
69 HBS 199 SEAL 1
70 HBS 204 ROLLER, GUARD 2
71 700-1321 5/16-18 X 3/4 LG SCKT HEAD CAPSCREW 4
72 HBS 203 GUIDE WHEEL BRACKET 2
73 13055 1/4-20 X 3/8 LG BUTTON HD SOCKET CAPSCREW 4
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